
19

Parts List

Eccentric Element MPV 70/100

1.14 1.13 1.12

1.1

1.8

1.9

1.10

1.11

1.15

1.15

1.16

1.16

1.19

1.18

1.9

1.17

1.11

1.6

1.21

1.20

1.5

1.7

1.10

1.2

1.31.3A

1.19A

1.4

1.5

1.6

1.7

POS. KITS DESCRIPTION MPV 70/100 QTY. CODE DRAWING

-
Eccentric Element MPV70 Complete 
[Pos. 1.1 to 1.11 and 1.15 to 1.21]

1 32040240 3148011

-
Eccentric Element MPV100 Complete 
[Pos. 1.1 to 1.11 and 1.15 to 1.21]

1 32040242 3148012

POS. DESCRIPTION MPV 70/100 QTY. CODE DRAWING
1.1 Screw Hexagonal M10 x 35 1 29111095 -
1.2 Flat Washer 3/8" Diam. 36.5mm Zinc. Esp 4 1 21030235 -
1.3 Moved Pulley MPV 100 1 31090261 4.148.032

1.3A Moved Pulley MPV 70 1 31090260 4.128.031
1.4 Rubber Flange 1 24030248 4.148.032
1.5 Screw Hexagonal M8 x 30 DIN 933 6 21012811 4.148.033
1.6 Spring Washer DN 8 DIN 7980Z 6 21030505 -
1.7 Flat Washer 8mm Galvanized 6 21030702 -
1.8 Front Cover 1 32250012 4.128.029
1.9 Sealing O-ring 2 29112121 -

1.10 Elas�c Ring E-40 2 21060136 -
1.11 Rolamento 6308-Z 2 29110737 -
1.12 Flat Washer M12 6 29110907 -
1.13 Spring Washer DN 12mm DIN 127 Zinc 6 21030407 -
1.14 Screw Hexagonal M12 x 45 6 29110923 -
1.15 Oil Plug M14x1.5mm 2 29111105 -
1.16 Copper Sealing Washer 2 21030714 -
1.17 Excentric Housing 1 32250011 3.148.015
1.18 Back Cover 1 32250013 4.148.030
1.19 Sha� Eccentric MPV100 1 32250009 3.148.017

1.19A Sha� Eccentric MPV70 1 32250017 3.148.016
1.20 Retainer TC D35 x D65 x 12mm 4c 1 24010124 -
1.21 Flat Washer 3/8" Diam. 36.5mm Zinc. Esp 4 1 21030235 -



20

Handlebar and Base Assembly MPV 70/100

5.7
5.5

5.8
5.9

5.11
5.12

5.13

5.20
5.21

5.22
5.23

5.10 5.A 5.17
5.16

5.14

5.6

5.19
5.24

5.19A
5.24A

5.35.45.5

5.1

5.2 5.18

5.1A

5.15

POS. DESCRIPTION MPV 70/100 QTY. CODE DRAWING
5.1 Handlebar MPV 1 32270070 4.148.053
5.2 Accelerator 1 29112001 -
5.3 Self Locking Nut M-16 5,8 DIN 985 Zinc 2 21021209 -
5.4 Flat Washer DN 16 DIN 125 2 21030679 -
5.5 Handlebar Bearing Bush 2 25120124 4.148.057
5.6 Screw Hexagonal M8x70 2 21012857 -
5.7 Flat Washer DN 16 DIN 125 2 21030679 -
5.8 Screw Hexagonal M8x70 2 21014639 -
5.9 Rubber Stop 2 24030247 -

5.10 Engine Base MPV100 1 32610787 3.148.010
5.10A Engine Base MPV70 1 3610786 3.148.009
5.11 Stretcher 1 32610788 4.148.024
5.12 Flat Washer 8mm Galvanized 4 21030702 -
5.13 Spring Washer DN 8 DIN 7980 Zinc 4 21030505 -
5.14 Self Locking Nut M-8 DIN 985 Zinc 4 21021205 -
5.15 Fastener M12 1 32610789 4.148.027
5.16 Self Locking Nut M-10 DIN 985 Zinc 2 21021206 -
5.17 Flat Washer DN 10 DIN 125 2 21030676 -
5.18 Pulley Protec�on Assembly MPV100 1 32610791 4.148.040

5.18A Pulley Protec�on Assembly MPV70 1 32610790 4.148.036
5.19 Protec�on Closure Assembly MPV100 1 32610793 4.148.048

5.19A Protec�on Closure Assembly MPV70 1 32610792 4.148.045
5.20 Screw Hex. RI M12x80 8.8 1 21012983 -
5.21 Hexagonal Nut M12 CL 8.8 1 21021116 -
5.22 Pressure Nut DN 12mm DIN 127 Zin 1 21030407 -
5.23 Flat Washer M12 1 29110907 -
5.24 V-Belt - AX - 31 MPV 70 2 22010109 -

5.24A V-Belt - AX - 34 MPV 100 2 22010147 -



21

Vibratory Base MPV 100
2.1

2.2

2.3

2.4

2.5

2.8

2.9

2.73.0

N/A: Item is not sold separately.

POS. DESCRIPTION MPV 100 QTY. CODE DRAWING
2.1 Screw Hex. M8x30 DIN 933 8 21012811 -
2.2 Spring Washer DN 7980 Zinc 8 21030505 -
2.3 Flat Washer 8mm Galvanized 8 21030702 -
2.4 Handle 4 32610794 4.148.002
2.5 Vibratory Base 1 32250014 3.148.006
2.7 Complete Cushion 4 32040237 -
2.8 Self Locking Hex. Nut M12x1,75 DIN985 8 21021207 -
2.9 Flat Washer M12 8 29110907 -
3.0 Cushion 4 N/A -



22

Vibratory Base MPV 70

2.4

2.6

2.1

2.2

2.3

POS. DESCRIPTION MPV 70 QTY. CODE DRAWING
2.1 Screw Hex. M8x30 DIN 933 8 21012811 -
2.2 Spring Washer DN 7980 Zinc 8 21030505 -
2.3 Flat Washer 8mm Galvanized 8 21030702 -
2.4 Handle 4 32610794 4.148.002
2.5 Vibratory Base 1 32250014 3.148.006



23

Sprinkler System Assembly MPV 100

3.1

3.2

3.3

3.4

3.5

3.6

3.7
3.12

3.13

3.14
3.15

3.11
3.103.9

3.8

POS. DESCRIPTION MPV 70/100 QTY. CODE DRAWING
3.1 Water Tank Cover MPV100 1 29121011 -
3.2 Water Tank MPV100 1 29121010 3.148.027
3.3 Flat Washer M12 1 29110907 -
3.4 Male Terminal M12 and 1/8 NPT 1 29112176 -
3.5 Brass nut M12 Thick 7mm 1 29112179 -
3.6 Female Short Elbow 1/8NPT/Male 1/4SPT 1 2911277 4.148.083
3.7 Female Register BSP Mini 1/4" 1 29111783 -
3.8 Endless Clamp D.Int 12-16mm 2 29754059 -
3.9 Braided Hose 3/8 1 25100209 -

3.10 Male Terminal 1/8 NPT x 1 29112100 -
3.11 Screw Hexagonal M8x20 DIN933 3 21012809 -
3.12 Spring Washer DN 8 DIN 7980 Zinc 3 21030505 -
3.13 Flat Washer 8mm Galvanized 3 21030702 -
3.14 Plug Hex. 1/8 NPT 2 29112098 -
3.15 Sprinkler Assembly MPV 1 32270074 4.148.073



24

Engine Protec�on and Engine MPV 100

4.13

4.1

4.5

4.6 4.7 4.8 4.9 4.10 4.11 4.12

4.2

4.3

4.4

POS. DESCRIPTION MPV 70/100 QTY. CODE DRAWING
4.1 Engine Protec�on 1 3148020 3.148.020
4.2 Hex. Screw M12X30 DIN933 CL8.8 Z 2 21012822 -
4.3 Spring Washer DN 12mm DIN 127 Zin 2 21030407 -
4.4 Flat Washer M12 2 29110907 -

POS. DESCRIPTION MPV 70/100 QTY. CODE DRAWING
4.5 Clutch MPV 70/100 1 29112000 -
4.6 Engine Pulley MPV 70/100 1 32250010 4.148.034
4.7 Bearing 6206ZZ 1 29111771 -
4.8 Elas�c Ring E-30 1 21060127 -
4.9 Elas�c Ring I-62 1 21060254 -

4.10 Flat Washer Steel 3/8" x 27 x 4.0mm 1 21030236 -
4.11 Spring Washer DN 8 Zinc 1 21030505 -
4.12 Hexagonal Screw M8 x 30 Din 933 1 21012811 -
4.13 Honda Engine GX160 MPV 70/100 1 23040154 -



25

Kit Wheels MPV 70/100

6.1
6.2

6.3
6.4

6.5

6.4

6.9
6.10

6.6

6.7
6.8

6.11 6.12 6.10 6.13

6.14

POS. DESCRIPTION MPV 70/100 QTY. CODE DRAWING
6.1 Hexagonal Screw M8x30 DIN 933 2 21012811 -
6.2 Spring Washer DN 8 DIN 7980 Zinc 2 21030505 -
6.3 Flat Washer 3/8" Diam. 36,5mm Zinc 2 21030233 -
6.4 Bearing 6203 ZZ 2 29110964 -
6.5 Wheel 2 4148066 4.148.066
6.6 Pin Lock 2 29121545 4.148.069
6.7 Spring Compression 1 21090310 -
6.8 Heavy Rubber Pin 3x24 1 21040181 -
6.9 Self Locking Nut M-10 DIN 985 (ZIN) 2 21021206 -

6.10 Flat Washer DN 10 DIN 125 2 21030676 -
6.11 Bearing Bush Kit Wheels 2 25120123 4.148.070
6.12 Support Wheel Lock 1 32270066 -
6.13 Hexagonal Screw M10x30 DIN 933 8.8 Zinc 2 21012816 -
6.14 Wheel Kit Arm Assembly 1 29121009 4.148.061



26

Op�onals

Sprinkler System Assembly MPV 100
Code: 32040244

Complete Wheel Assembly MPV 70/100
Code: 32270073



27

The condi�ons and terms of this warranty are non transferable and go into 
effect on the date of purchase of this equipment, proven by presenta�on of 
the sales invoice issued to the first end user. At the �me of delivery of the 
equipment, the customer must be provided with the informa�on and 
technical orienta�ons according to the contents of this manual.

Not, however, included in this warranty are defects arising from improper 
use, negligence, imprudence or malprac�ce, nor are repairs or altera�ons 
to any part and/or component of the equipment. Also not included are: the 
assembly of any sets of parts by technicians not from the Factory itself or 
from an Authorized Technical Assistant, applica�on other than which it was 
specified, mechanical or electrical overloading as well as lack of phase, use 
in environments for which it was not designed, incorrect voltages and 
frequencies, incorrect lubrica�on, damage caused by accidents of any 
nature, such as floods, gales, fire, landslides or due to transporta�on. 

Removal or any altera�on to the series numbers originally placed on the 
product will render the warranty null, where the Sales invoice and 
Warranty Cer�ficate must be presented in rela�on to the equipment in 
ques�on.

This warranty is limited to the repair, replacement of parts or assembly of 
parts in which, through examina�on by a Menego� Authorized Technical 
Assistant with prior authoriza�on from the Factory, any manufacturing 
defect will be verified. This repair or replacement will be performed by the 
authorized Technical Assistant, where the purchaser will be responsible for 
risks and expenses arising from transport to and from the authorized 
Technical Assistant, and where labor and parts will not be charged 
according to the terms of this warranty.

This warranty replaces any other warranty, implicit or explicit, as well as all 
any obliga�on or responsibility on the part of our company in rela�on to 
the above men�oned product.

MENEGOTTI Post Sales Department and Technical Assistance.

Product Warranty

By the present CERTIFICATE provided from original purchaser, Menego� 
guarantees this product against manufacturing defects, for a period of 12 
(twelve) months, counted from the invoice issue date of the first final 
consumer. This equipment's warranty does not include components worn 
out by use, such as: bearings, steel cable, electrical plugs, gears and engine 
breaking.

This warranty includes the replacement of parts and repairs due to 
manufacturing defects duly noted by the factory or Authorized Technical 
Assistant. This warranty will be rendered null and void in the case of 
damages arising from accidents, acts of nature, applica�on other than 
which it was designed, connec�on to improper electrical supply or 
subjected to extensive power fluctua�ons, or, if opened by persons or 
workshopsnot authorized by Menego�.

The consumer will be responsible for freight expenses for transpor�ng the 
product to the technical assistant or factory. The equipment includes and 
electric motor and this warranty covers internal defects in the motor 
origina�ng from its manufacture. Defects not covered in this warranty 
include: overloading due to lack of or excessive phase, use of voltage 
outside that specified, broken or crushed casing due to negligence during 
transpor�ng /or storage, coupling or energizing outside specifica�ons and 
general defects from improper use and/or incorrect installa�on.

In agreement with these terms,

Term of Warranty

Customer:
Model:                                                              Serial Number:
City:                                                                     Date:

Customer Menegotti Authorized Service



Unit • Unidad Menmaq Unit • Unidad  Mentec Unit • Unidad  Menfer Unit • Unidad  MNA

United States

Solid values, sustainable future.

RE
V.

 0
3 

| 
O

CT
O

BE
R/

20
23

 |
 C

O
D.

 2
40

50
81

8




